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TEST REPORT

No. WT-2014-056
o Carpet tiles
Product name

% ¥ # {i: Zhejiang Artistic Carpets Manufacturing

Inspected Body Co.,Ltd

4 & ¥ 45. Zhejiang Artistic Carpets Manufacturing
Manufacturer  Co.,Ltd

% # ¥ f5: Zhejiang Artistic Carpets Manufacturing
Client Name Co.,Ltd

=B X A Entrusted Test
Kind of Test
X i
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China Carpet Quality Supervision and Inspection Center

Test Report
No_WT-2014-056 page 1 of 2
oo 7 2
AR A5 cm: 50 % 50
pe B A2 g . i Specification
The product name st =D ¥
Brand name
M e zaiervie:
2‘% 1 VA Zhejiang Ar‘qstlc Carpets i @'J % 7 3 Patrusted Test
Client name Manufacturing Co.,Ltd Testing type
el -1} Zhejiang Artistic Carpets B =
Manufacturer Manufacturing Co.,Ltd Original art No.
2K BLT Zhejiang Artistic Carpets A 7= H H
Inspected Body Manufacturing Co.,Ltd Date of produce
i i 0571-86244532
ZFC(E) AT Ml | No.12, Wuzhou Road, Yuhang EDA, Client's Tel
Client's address Hangzhou W %
311100
Postcode
Tl FE Hb £ FE il % 4
Sampling spot Sampling rating
- % e
il ﬁ— 2 %Z_ GRS , 12 pieces
Sampling radix Numbers of sampling
FE i 4 B Grey AR D SaEieT
Sampling description Sample is Perfect Sample delivered date Gt
% ( U=
ﬁﬁé)\ D Mail by the client k2 il H ﬁ.ﬁ 2014.03.15
Deliverer Date of testing
GB 8624—2012
{Classification for burning behavior
of building materials and products)
N GB/T 11785—2005
3 1 38 (Reaction to fire tests for floorings-- oY S| - ,
Standards used e R e Reaction to fire-- By (C)
. Determination of the burning Test items
in the test . . .
behaviour using a radiant heat source
» GB/T 8626—2007
(Test method of flammability for
building materials}
The sample(s) has(ve) been tested for the reaction to
o U AR the length of burning according to- GB 8624 —201
Con;lusion of behavior of building materials and products) . T eﬁﬂ?results how thﬁ
the test
sample(s) meet(s) the specification of B; (C) ;
ig; 20140317
% IE The client provides: FK14/SX1001. The tested data areghiy#utablé tol
Remarks delivered.
fit #E: OB 2 9 H: o 3
Approved by 4 Checked by —KQ E i‘ Recorded by ’V%&?r
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China Carpet Quality Supervision and Inspection Center

Test Report
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A T E| Bofr NGE LD oW ¥ fE o B 5
Test Item Unit Criteria Practical Determined Data | Assessment
Reaction to fire-- £
<
the length of burning e Fs<150 66 Passed
B, C
Reaction to fire-- 5
- >
critical heat flux kW/m CHF=4.5 4.8 Passed
Before test After test

% Ik

Remarks

CCSQIC/QP/009—003



